

IN- PROCESS BATCH TEST RECORD FORM.

Job NO 127073

HELIX ,MENS, WOMANS, MATRIX SUPALITE FIXED LEG HARNESSSES

Element	Operation Number	Target Break Strength	Last Up-dated	Sign	Comments	
Waist Belt	✓	7kN	210905		1 Round Bartack	
Leg Loop Rise	✓	10kN	210905		Flag stitch at rise join.	
Leg Loop		7kN	210905		1 Round Bartack	
Belayloop	✓	25kN	210905		Oval Bartack.	
Test Results Obtained & Disposition of Batch	M/C NO 523	M/C NO 523	M/C NO 523	M/C/N 523	FRAT BEJ NO 6 NO 6	
	Test A	Test B	Test C	Test D	Test E	Test F
Operation Number	Belay	Belay	Waist	Waist	FLAG STITCH	FLAG STITCH
Type of Test	1st off	1st off 25.56W	1st off L R	1st off L R	1st off	1st off
Sample 1	26.43W	26.43	^S 20.58 ^S 16.65	^S 15.51 ^S 13.41	15.93 ^S	14.58 ^S
Sample 2	25.92W	25.92				
Sample 3	26.34W	26.34				
Mean.	26.23	26.06				
Std. Dev.	0.27	0.40				
Mean - (3 X Std.Dev.)	25.41	24.85	^S 20.58 ^S 16.65	^S 15.51 ^S 13.41	15.93 ^S	14.58 ^S
Pass, Fail, Comments	Pass (W)	Pass (W) all Results over 25kN by.	Pass	Pass	Pass	Pass
Sign	Donna	Donna	Donna	Donna	Kate	Kate
Date	5-9-06	5-9-06	5-9-06	5-9-06	13-9-06	13-9-06

PLEASE ENSURE THAT THIS RECORD IS ACCURATE AND COMPLETE